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Textile Laboratory

Test Report No: TX71157 2012 /PL Date: Aug. 08, 2012 Page: 1 OF 1

New Fibers Textile Corporation
13F-10, No. 31, Minzu Rd., Lujhou District,
New Taipei City 247, Taiwan (R.0.C.)

The following sample was submitted and identified by the client as:

Sample Description :  One sample of knitted fabric in white

Fiber Content : 74.4% Tencel 18.6% Smartcel " Sensitive 7% Lycra
Style No. :  Single Jersey

Sample Receiving Date ;o July 17, 2012

Test Performance Period : July 17 to Aug. 08, 2012

Test Performed :  Selected test(s) as requested by applicant.

Test Results:

Antibacterial Activity Assessment (AATCC 147 - 2004)

. T D W
Test Bacteria (mm) | (mm) | (mm) Contact Area
Candida albicans ATCC No.10231 40 25 7.5 No Growth

Note

1. W=(T-D)/2
W = Width of clear zone of inhibition in mm.
T = Total diameter of fabric specimen and clear zone in mm.
D = Diameter of the fabric specimen in mm.

2: Candida albicans:
No bacterial colonies in the contact area, clear zone of inhibition beyond specimen edge.

Tested by relevant SGS laboratory.

*** End of Report ***

Signed for and on behalf of
5GS Taiwan Ltd.

Rbmﬁe U\M\/

3 S
Chang Chia Hao, Ronnie
Supervisor
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Textile Laboratory

Test Report No: TX72174F /2012 /PL Date: Sep. 18, 2012 Page: 1 OF 1

Sun Tex Textile Co., Ltd.
No.26, Ln. 138, Fuxing Rd., Shetou Township,
Changhua County 511, Taiwan (R.0.C.)

The following sample was submitted and identified by Taiwan Textile Research as:

Sample Description : One sample of SUN TEX healthy silver yarn S102 knitted fabric with
silver fiber in gray

Fiber Content :  (As declared)
80% Cotton 20% Silver Yarn

Sample Receiving Date © July 30, 2012

Test Performance Period : July 30 to Aug. 09, 2012

Test Performed . Selected test(s) as requested by applicant.

Test Results:
Antibacterial Finishes on Textile Materials (AATCC 100 - 2004)

Test Bacteria : Staphylococcus aureus ATCC No. 6538

Counts At “0 Hr" Counts At “24hr”
Test ltem Contact Time Contact Time Reduction
e (CFU/Diameter 4.8cm x_ (CFU/Diameter 4.8cm x (R%)
4 piece) 4 piece)
Neg;;:’;ﬂ?g:t“" 1.0x10° 4.5%107 =
Test Specimen 1.0x10° <100 99.9%

Note: Reduction(%) = (Counts At “0 Hr" Contact Time - Counts At “24hr” Contact Time )/ Counts At
“0 Hr" Contact Time x 100

Tested by relevant SGS laboratory.

Remark: Test results have been taken from report number TX72174/2012/PL, Date: Aug. 10, 2012

*** End of Report ***
m
e A bokelf of
: Tiwan Ltd. AN\
7 |
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Textile Laboratory

Test Report No: TX72174G /2012 IPL Date: Sep. 18, 2012 Page: 1 OF 1

Sun Tex Textile Co., Ltd.
No.26, Ln. 138, Fuxing Rd., Shetou Township,
Changhua County 511, Taiwan (R.0.C.)

The following sample was submitted and identified by Taiwan Textile Research as:

Sample Description : One sample of SUN TEX healthy silver yarn S102 knitted fabric with
silver fiber in gray

Fiber Content : (As declared)
80% Cotton 20% Silver Yarn

Sample Receiving Date : July 30, 2012

Test Performance Period © July 30 to Aug. 09, 2012

Test Performed :  Selected test(s) as requested by applicant.

Test Results:
Antibacterial Finishes on Textile Materials (AATCC 100 - 2004)

Test Bacteria : Escherichia. coli ATCC No. 8739

Counts At "0 Hr" Counts At “24hr”
Test Item Contact Time Contact Time Reduction
= (CFU/Diameter 4.8cm x_ (CFU/Diameter 4.8cm x (R%)
4 piece) 4 piece)
Ne%’;g’;ﬂfg:""' 1.5x10° 3.5x10° ~
Test Specimen 1.5x10° <100 99.9%

Note: Reduction(%) = (Counts At “0 Hr" Contact Time - Counts At “24hr” Contact Time )/ Counts At
“0 Hr" Contact Time x 100

Tested by relevant SGS laboratory.
Remark: Test results have been taken from report number TX72174A/2012/PL, Date: Aug. 10, 2012

wRE End Qf Report Tk
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Textile Laboratory

Test Report No: TX72174H /2012 /PL Date: Sep. 18, 2012 Page: 1 OF 1

Sun Tex Textile Co., Ltd.
No.26, Ln. 138, Fuxing Rd., Shetou Township,
Changhua County 511, Taiwan (RO.C) -

The following sample was submitted and identified by Taiwan Textile Research as:

Sample Description : One sample of SUN TEX healthy silver yarn S$102 knitted fabric with
silver fiber in gray

Fiber Content : (As declared)
80% Cotton 20% Silver Yarn

Sample Receiving Date © July 30, 2012

Test Performance Period © July 30 to Aug. 09, 2012

Test Performed : Selected test(s) as requested by applicant.

Test Results:
Antibacterial Finishes on Textile Materials (AATCC 100 - 2004)

Test Bacteria : Klebsiella pneumoniae ATCC No. 4352

Counts At “0 Hr" Counts At “24hr”
Tok It Contact Time Contact Time Reduction
o—— (CFU/Diameter 4.8cm x  (CFU/Diameter 4.8cm x (R%)
4 piece) 4 piece)
Negsa;g’gn?;’:”"' 1.0x10° 1.9x10° -
Test Specimen 1.0x10° <100 99.9%

Note: Reduction(%) = (Counts At “0 Hr" Contact Time - Counts At “24hr” Contact Time )/ Counts At
"0 Hr" Contact Time x 100

Tested by relevant SGS laboratory.

Remark: Test results have been taken from report number TX72174B/2012/PL, Date: Aug. 10, 2012

_\4\_
and ﬁﬂ

. *** End of Report ***
AW,

for

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of
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This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/lerms_and_conditions.htm and, for
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Textile Laboratory
Test Report No: TX721741 /2012 /PL Date: Sep. 18, 2012 Page: 1 OF 1

Sun Tex Textile Co., Ltd.
No.26, Ln. 138, Fuxing Rd., Shetou Township,
Changhua County 511, Taiwan (R.0.C.)

The following sample was submitted and identified by Taiwan Textile Research as:

Sample Description :  One sample of SUN TEX healthy silver yarn S102 knitted fabric with
silver fiber in gray

Fiber Content " . (Asdeclared)
80% Cotton 20% Silver Yarn

Sample Receiving Date : July 30, 2012

Test Performance Period : July 30 to Aug. 09, 2012

Test Performed :  Selected test(s) as requested by applicant.

Test Results:
Antibacterial Finishes on Textile Materials (AATCC 100 - 2004)

TEST BACTERIA : Pseudomonas aeruginosa ATCC 9027

Counts At "0 Hr" Counts At “24hr”
Test ltem Contact Time Contact Time Reduction
E S (CFU/Diameter 4.8cm x_ (CFU/Diameter 4.8cm x (R%)
4 piece) 4 piece)
Negsa;ggrﬁg:""’ 1.0x10° 4.5x10° -
Test Specimen 1.0x10° <100 99.9%

Note: Reduction(%) = (Counts At “0 Hr" Contact Time - Counts At “24hr” Contact Time )/ Counts At
“0 Hr" Contact Time x 100

Tested by relevant SGS laboratory.

Remark: Test results have been taken from report number TX721 74C/2012/PL, Date: Aug. 10, 2012

Pﬁ\‘\ =* End of Report ***
\W,
}ﬁr anﬁqc{k Pe Y:

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior writter permission of
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Textile Laboratory

Test Report No: TX80942 /2012 /PL Date: Sep. 04, 2012 Page: 1 OF 1

New Fibers Textile Corporation
13F-10, No. 31, Minzu Rd., Lujhou District,
New Taipei City 247, Taiwan {(R.O.C.)

The following sample was submitted and identified by the client as:

Sample Description :  One sample of knitted fabric in white
{As declared)
Fiber Content . 74.4% Tencel 18.6% Smartcel ™ Sensitive 7% Lycra
Style No. :  Single Jersey
Sample Receiving Date : Aug. 15, 2012
Test Performance Period : Aug. 15 to Sep. 04, 2012
Test Performed : Selected test(s) as requesied by applicant.

Test Resulis:
Antibacterial Finishes on Textile Materials (AATCC 100 - 2004)

TEST BACTERIA : Candida afbicans ATCC 10231

Counts At "0 Hr" Counts At "24hr"
TEST ITEM Contact Time Contact Time REDUCTION
—_— (CFU/Diameter 4.8cm x = (CFU/Diameter 4.8cm (R%)
4 piece) X 4 piece)
NEGATIVE CONTROL 5 6
SPECIMEN 1.0x10 2.8x10 —
TEST SPECIMEN 1.0x10° 4.3x10° 95.7%
NOTE: Reduction({%) = (Counts At "0 Hr" Contact Time - Counts At “24hr” Contact Time )/

Counts At “0 Hr" Contact Time x 100

Tested by relevant SGS laboratory.
*** End of Report ***

Signed for and on behalf of
SGS Taiwan Lid.

Ohe,rrv( o

Kuo Ling, Cherry
Supervisor

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be repraduced, except in full, without prior written permission of
the Company. BRIERHIM » LIRS RSN AR ETE » A ERMA AT TR » RTS8 -
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for
electronic format documents, subject to Terms and Conditions for Electronic Decuments at www.sgs.com/en/Terms-and-Conditions/Terms-e-Document. Attenticn is drawn to the limitation of
liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of ils
intervention only and within the limits of Client’s instructions, if any. The Company's scle responsibility is to its Client and this document does not exonerate parties to a transaction from
exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized
alteration, forgery or falsification of the content or appearance of this’decurnent is unlawful and offenders may be prosecuted to the fullest extent of the law.
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Textile Laboratory

Test Report No: TXB1111B /2013 /PL Date: Dec. 12, 2013 Page: 1 OF 1

Sun Tex Textile Co., Ltd
No.26,Lin.138,Fuxing Rd.,Shetou Townshlp Changhua
County 511Taiwan (R.0.C)

The following sample was submitted and identified by applicant as:

Sample Description : One sample of ES1310002-0001 silver fiber fine hole single jersey
Color :  Blue

Fiber Content : 85% Polyester 10.5% Spandex 4.5% Silver Fibe

Fabric Weight : 220gly

Fabric Width . 58"

Applicant :  Taiwan Textile Research Institute

Sample Receiving Date : Nov. 14, 2013

Test Performance Period : Nov. 14, 2013 to Nov. 27, 2013

Test Performed :  Selected test(s) as requested by applicant.

Test Results:

Antibacterial Finishes on Textile Materials (AATCC 100 - 2012)

Test Bacteria : Staphylococcus aureus ATCC No. 6538
Test Group CFU/mL Reduction (R)%
Untreated control at "0" hr (C) 1.7x10°
Treated test at“ 0 " hr (B) 1.7%x10° >99.9
Treated test at “ 24 " hr (A) <100

Note:

1: Bacteria counts of untreated control at“ 0 " hr (C) should be at 1.0*10° to 2.0*10° CFU
2. Reduction R (%) = 100(B-A)/B

3. Samples are 4.8 cm in diameter, 6 swatches in total.

Tested by relevant SGS laboratory.
Remark: Test results have been taken from report number TXB1111/2013/PL, Date: Nov. 27, 2013

*** End of Report ***

SGS Taiwan Lid.

Clove

Hsu Wei1 Y1, Clare
Test Specialist
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